
 

 

FINAL 

CITY OF SANTA CRUZ INTERTIE 
BLENDING ANALYSIS 
Water Quality Impacts Assessment 
Technical Memorandum  

B&V PROJECT NO. 190158 

PREPARED FOR 

Soquel Creek Water District  

 

14 JUNE 2016 

  

©
Bl

ac
k 

&
 V

ea
tc

h 
H

ol
di

ng
 C

om
pa

ny
 2

01
5.

 A
ll 

ri
gh

ts
 re

se
rv

ed
. 



Soquel Creek Water District | CITY OF SANTA CRUZ INTERTIE BLENDING ANALYSIS 

 BLACK & VEATCH | Table of Contents i 

Table of Contents 
Executive Summary .............................................................................................................................. 1 
Abbreviations and Acronyms ............................................................................................................ 1 
[...]
are separated by a solid baffle wall with a perforated baffle between the last stage and the 
sedimentation basin.  The paddles are designed with a maximum top speed of approximately l.5 fps.  
 



 

15 
 

Chlorine residual is monitored at the first stage of flocculation to assist in determining demand and to 
serve as early detection of disinfection failure. Samples can be taken from either basin #1 or #2 to 
allow for a basin to be offline for maintenance. 
 
A streaming current detector (SCD) is installed to monitor coagulation effectiveness. It is capable of 
grabbing samples from either basin #2 or #3 to allow for a basin to be offline for maintenance. 
 
Both the chlorine residual analyzer and the SCD have local readouts and a 4-20 mA signal that allows 
for SCADA monitoring. 
 

Sedimentation 
 
The GHWTP has three sedimentation basins with a total surface area of 18,750 square feet  and a 
volume of 885,600 gallons per basin. Inclined tube settlers are used to increase the allowable 
overflow rate.  The tube settlers are designed for a flow rate of 2 gpm/sf.   
 

Launders are a "V" notch system.  This is considered necessary to provide better flow splitting 
between basins.  It also helps to release entrained air.  At a weir-loading rate of 8-10 gpm/ft, 7 
transverse launders cross each of the 3 basins. 
 
A chlorine residual analyzer is located half way through the sedimentation process to monitor residual 
loss through the process. Data can be viewed locally or at SCADA. 
 

Settled water is monitored at the combined settled water effluent channel. On-line analyzers check 
for NTU and chlorine residual. A sample is also continuously delivered to the Operator’s Lab sink for 
bench top testing. The combined settled water chlorine residual, pH, and temperature are used along 
with the settled water detention time to calculate the CT value of the disinfection process through 
the GHWTP. 
 

Continuous sludge removal is provided to alleviate taste and odor problems, allow for regular sludge 
disposal to the City sewer system, and reduce potential short-circuiting caused when sludge builds up 
in the basins.  Each basin has a sloping floor with two parallel “Meurer” sludge removal units (6 total). 
 The units are cable driven along a track on the basin floor.  Sludge is withdrawn by siphoning flow 
through a flexible hose attached to the removal unit and discharged to the plant’s reclaim tank or the 
City's sewage collection system. 
 
Basins are completely emptied at least twice a year for maintenance of all submerged equipment. 
  
Filters 
 
The GHWTP has 6 dual-media filters with a surface area of 715 sqft each. The beds are made up of a 
top layer of anthracite coal (18”), sand (9”), and graded pea gravel (12”), all of which sits on a 
Leopold tile structure.  



 

16 
 

Individual Filter operation 
 
In accordance with the CDPH letter dated July 13, 1998, the GHWTP shall reliably achieve at least 4-
log Giardia reduction, 5-log virus reduction, and 2-log Crypto reduction through filtration and 
disinfection.  
 
However, beginning with the completion of the permit amendment applied for on June 20, 2013, the 
CDPH has agreed to the following amendment: 
 
The GHWTP will receive an additional 0.5-log Giardia and Crypto removal credit during any month 
that the combined filter effluent (CFE) 95th percentile turbidity level is less than or equal to 0.15 NTU, 
based on measurements recorded at fifteen (15) minute intervals. In addition, the plant shall receive 
an additional 0.5-log Giardia and Crypto removal credit during any month that the individual filter 
effluent (IFE) 95th percentile turbidity level for each filter is less than or equal to 0.15 NTU, based on 
measurements recorded at fifteen (15) minute intervals, and no individual filter has a measured 
turbidity greater than 0.3 NTU in two consecutive measurements taken 15 minutes apart. 
 
Plant operators have control of actual filter efficiency by adding or removing filters from the process 
and by increasing or decreasing the run of each filter.  The operator will know, at any given time, how 
each filter is performing by observing the turbidity, head loss, run time, valve position and water level. 
Operators will periodically clean the filters by backwashing.  The criteria for taking an individual filter 
offline and placing it into backwash are any of the following: 

 
 Prior to effluent turbidity reaching .3 NTU after the first fifteen (15) minutes in operation  
 If the filter effluent NTU reaches .1 NTU any time after four hours in operation 
 Headloss reaching 46 inches. 
 At 70 hours of filter run time 
 Re-establishing equal run time hours between filters. 
 Maintenance or filter evaluation 

 
Operators will maintain a filter operation log where they will record filter head loss, NTU, run hours, 
wash water used and the duration between start-up and production of less than 0.1 NTU for each 
start/stop time and date. 
 

Filter Rate Control 
 
Flow to the filters is equally distributed by weir plates located at the influent to each filter. Electrically 
operated filter effluent valves on each filter are controlled by SCADA to maintain a constant level in 
the filter.  If flows were to increase, a corresponding rise in the filter level would occur. SCADA would 
respond by sending a signal to the effluent valves to open thus returning the filter level to the 
predetermined set point. If flows were to decrease, a corresponding drop in filter level would occur. 
SCADA would respond by sending a signal to the effluent valves to close thus returning the filter level 
to the predetermined set point.     



 

17 
 

Differential head loss gauges are provided on each filter and are monitored through SCADA.  Standard 
operating procedure calls for operating the filters at no more than 46 inches of head loss.   

 
Filter flow rates  

 
 2 filters on line if plant flow is less than 5 MGD for an extended period of time (multiple days) 
 3 filters on line up to 9 MGD (up to 2.9 gpm/sqft) 
 4 filters on line up to 12 MGD (up to 2.9 gpm/sqft) 
 5 filters on line up to 15 MGD (up to 2.9 gpm/sqft) 
 6 filters on line at 15+ MGD (2.9gpm/sqft @ 18 MGD) 
 
More filters will be put online if water quality makes it difficult to achieve seventy (70) hour filter runs. 
 

Filter Aid 
 
A nonionic polymer is added prior to filtration and is typically dosed at 0.06 to 0.15 mg/l depending on 
settled water conditions, filter break-in times, filter headloss, and filter effluent turbidity. Feed pumps 
deliver it to the settled water effluent channel where a jet mixer pump disperses it evenly in the 
channel. Control is either manual or automatic, flow proportional through SCADA.  
 

Support, Gravel & Media 
 
There are approximately 12 inches of graded gravel, 9 inches of sand and at least 20 inches of 
anthracite coal.  The bed is of standard design with sand of approximately 0.45 mm effective size, and 
coal l.0 to l.l mm effective size. 
 

Under drains 
 
Under drains are Leopold tile. 
 

Backwash Troughs 
 
All troughs are fiberglass.  They are braced above the media to allow up to 50% bed load expansion 
without the expanded beds reaching the troughs. 
 

Backwash Flow Measurement & Control 
 
The overall backwash flow rate is 25-35 gpm/sqft. Typical backwash time length is approximately 20 
minutes. Backwash flow is metered after it leaves the Wash Water Tank. Both flow rate and duration 
are adjustable and may be optimized by the operator, but generally an automatic backwash sequence 
is initiated by the operator through SCADA. During the sequence the following will occur:   

 Surface wash agitation without back flow for 1 minute. 
 Low flow with agitation for 1 minute. 
 High rate backwash with agitation 8 minutes. 



 

18 
 

 High rate backwash without agitation 1 minute. 
 Low rate backwash without agitation for 2 minutes. 

 
 

Filter Surface Wash 
 
Each filter is equipped with four filter surface wash units.  The units are hydraulic and have trailing 
edge agitator nozzles to agitate and clean media during backwash. A rotation indicator is provided on 
each agitator.  The indicator is above the backwash troughs and is clearly visible during backwash.  
 

Filter Level Protection 
 
In the event of a high filter water level event, SCADA will provide a visual and audible alarm at all 
SCADA work stations. The set points are layered to give the operator a warning before a second alarm 
is given. The same system is in place for a low filter water level event.   
 

Wash Water Clarification and Return to Headworks 
 
In accordance with the Filter Backwash Recycling Rule, spent backwash water is sent to the reclaim 
tank with the sedimentation basin sludge. A jet mixing system keeps solids in the reclaim tank in 
suspension for uniform delivery to the recycled water clarifiers. The clarifiers receive a rate of 250 to 
600 gpm from the  reclaim pumps. Flow rate and raw turbidity of the reclaimed water is monitored by 
SCADA and a proper anionic polymer dose is determined and delivered to the recycled water flow 
upstream of the clarifiers. Flocculation then occurs at the clarifier followed by settling through the 
“Lamella Plate Settlers”.  Effluent decant is monitored for continuously for turbidity. An operational 
goal of 2 NTU or less with recycled water below ten (10) percent of total plant flow has been set for 
water recycled to the head works (Flash Mixer # 1). Settled solids from the process are wasted to the 
sanitary sewer. Our current permitted level of total suspended solids disposal is 2085 lbs/day.  
 

Pasatiempo Booster Pump Station 
 
The Pasatiempo Booster Pump Station is designed to deliver treated water from the wash water 
storage tank to the Kite Hill tanks.  
 
Pumping equipment consists of two horizontal centrifugal aurora pumps each with a capacity 1450 
gpm.  Surge control for each pump is provided by a solenoid operated pump control valve (Baily 
P.C.V.). A mechanical interlock prevents both pumps from running at the same time. 
 

Elevator 
 
An elevator to the basement is provided and is operated by a hydraulic cylinder.  The carrying capacity 
is 8000 pounds.  The power equipment, consisting of a pump storage tank and controls, is housed in a 
cabinet adjacent to the elevator wall in the basement. The elevator is serviced by the City’s elevator 
service contractor. 



 

19 
 

Air Compressors  
 
Compressed air is supplied by two Ingersoll Rand screw drive A/C units. Compressors are set up in a 
lead/ lag arrangement with start and stops pressure settings of 80 and 90. In the event of a plant 
power failure, compressors will need to be started by pressing the reset button and then the start 
button. 
 

SCADA System 
 

SCADA consists of Software by Invensys called Wonderware. It allows for monitoring, control, 
redundancy and data archiving. HMI’s (Human to Machine Interfaces) allow State Licensed 
Operators to manually control processes or allow auto control of various systems. Most control 
actions are performed automatically by RTUs (Remote Telemetry Units) or by PLCs (Programmable 
Logic Controller). Control functions allow overriding depending on Security level intervention. For 
example, a PLC may control the flow of water through the Water Treatment Plant, but the SCADA 
system may allow operators to change the set points for the flow, and enable alarm conditions, 
such as loss of flow and high NTU’s, to be displayed and recorded. The feedback control loop 
passes through the RTU or PLC, while the SCADA system monitors the overall performance of the 
loop. Data Acquisition begins at the RTU or PLC level and includes meter readings and equipment 
status reports that are communicated to SCADA as required. Data is graphically formatted so that 
the operator, using the HMI can make supervisory decisions to adjust or override normal RTU or 
PLC controls. Data is also archived to a Historian to allow trending and other analytical auditing 
combined with Reports. 

 

PLC System 
 
SCADA interfaces with the Plant PLC’s, which are Schneider Electric’s Modicon TSX Quantums. The 
Plant PLC’s (Programmable Logic Controller) are programmed and monitored using ProworxNT 
software. The PLC’s have redundancy and allow field devices to transmit their data to and from the 
Plant via Radios using Modbus Serial protocol. 
 

Electrical System 
 
Electrical power for normal plant operation is furnished by Pacific Gas and Electric Company from a 21 
K.V. distribution line. At the plant a transformer station reduces the voltage to 480 V.  A lighting 
transformer in the basement further reduces the voltage to 208/120 for equipment not operated at 
480 V.   
 
In the event of power outage in the Pacific Gas & Electric system, the 1500 K.W. emergency diesel 
generator starts automatically and provides power for plant functions.  In the event of a power 
outage an automatic switchover device engages the power from the emergency generator.  When 
power is restored from Pacific Gas & Electric, the automatic switchover device engages the main lines 
to PG & E power. 



 

20 
 

 

The uninterruptible power supply system (UPS) is a solid-state power supply system.  The UPS 
consists of a rectifier/charger, battery bank, inverter, synchronizing equipment, protective devices, 
static bypass, and accessories to provide regulated uninterruptible electrical power to the 
programmable logic controller (PLC) and other equipment. 
                    

Plant Drainage and Sewage System 
 
Most surface water is carried from the plant site by a system of culverts, gutters and ditches.  An 
underground pipe system is used to collect drainage from paved area adjacent to the operations 
building and to carry it to the San Lorenzo River.  An air actuated knife gate valve has been installed 
on this storm drain line near Filter # 1. This valve is normally closed to protect the storm drain system 
from possible chemical spills but will be open during rain events.  All floor drains in the basement and 
the filter gallery are connected to the storm water drainage system.  At the south end of the filter 
gallery a two-foot square opening vents to atmosphere near the base of the filtered water tank.  This 
special drain was installed to accept flows of deluge proportion that might occur within the 
Treatment Plant.  All drains on the ground floor are connected to the sanitary sewer system.   

 

Heating and Ventilation 
 
The mild climate of the Santa Cruz area, free from extremes of either heat or cold, permits the use of 
a reasonably simple heating and ventilating system.  The few complexities built into the system are 
necessary because of the varied heating and ventilating requirements of the different functions 
performed in the operations building. 
 
The hot water used to operate all the heating devices is produced in a gas-fired boiler in the boiler 
room.  The boiler is equipped with standard controls.  The controls consist of a water temperature 
controller, low water cut-off, and gas firing controls, including gas safety shutoff.   
 
Hot water is pumped from the boiler to the heating coil system in the basement and to the suction of 
a second circulating pump, which delivers water to unit heaters and convectors throughout the 
building.  Make-up water is added automatically to the hot water return to the boiler. 
 
A heating and ventilating unit is used to deliver warm air to most of the building. Heating for rooms 
without ventilation is provided by hot water coils in the air ducts and is controlled by individual 
thermostats in the rooms being served.  Approximately 65 percent of the output is taken from the 
lobby and basement and returned to the unit where it is mixed with fresh air and reheated.  Air from 
the washrooms, locker room, and feeder room is continuously exhausted outside the building to 
ensure that no air from these sources is returned to the heating and ventilating system. 